Hiustrated Parts Breakdown

Jotul GF3 CF2

o [+]
M~ [e)
)
#
& g
..
=
@

\

S
)\ o\Jo\w N




Jotul GF 3 CF 2 Parts List

Blue Bl

Ca«t lron Parts it

dix

Ivory
boanud

1. 10203292 102033 10203229 10203247 10203248
2. Base Plate 10360092 10390027 10390029 10390047 1039004
3. Legs, {4) 10192592 101966 102251 10192547 10192548
4. Front Panel 10390192 10390127 10390129 10350147 10390148
5.  Right Door 10390492 10390427 10390429 10390447 10390448
6. Top Plate 10390292 10390227 10390229 10390247 10390248
7. Left Door 10390392 10390327 10390329 10390347 10390348
8. Side Clip 128401 62. DoorClip 122009
9. Bolt, M6 x 12 mm {Side to Base) 117130 63. Door Hinge Pin {4) 125960
10.  Bolt, M6 x 25 mm (Side to Front) 128401 64.  Glass Frame ... s 22252492
11.  Rating Data Plate, CE 222522 65. Glass Gasket, Tadpole .....cm e rmmmmmnsmerann 129124
12.  lanyard, Rating Plate 129159 Replacement Glass Kit 155599
13, RIVEL, 178" oo monainssestiesessmssssssssssseeesess cernees 117946 66. Firebox, Heat Exchanger .. 222192
14.  Spill Switch.... 220916 &§7. Screw, #8x 1/2" Bik 117917
15.  Secrew, 7 x 172" phillips {2) voecmeeeeeeess 118015 68.  Nut, M6 Flange (2} 117968
16.  Switch Box 220765 69. Exhaust Baffle 220763
17.  Screw, #Bx 1/2"slotted heX e, 117917 70.  Inner Draft Hood 220914
18.  Rocker Switch, On / Off / Stat e 129156 71, Screw, #8 X 1/2" BIK (4} cermeestmssismtssmsmenstrsensenne 117917
22.  Bolt, M6 x 20 (Front to Base) .. 117117 72.  Upper Draft Hood 222519
23.  Nut, M6 Flange 117968 73.  Draft Hood Cover Plate 222520
24.  Bolt, M6 x 20 mm (Leg to Base, 4) wooeeeenn, 117117 74.  Starter Collar, 5" dia. 222514
25.  Washer, M6 Fender 120004 75.  SCrew, #8 1/2" BIK (4) o vcemmirnsornerreemsesisnsenreesesnn 117917
26.  Ignitor 3902573 76.  Glass Frame Latch 129135
27.  Screw, M4 x 8 phillips 117920 77.  Screw, #8 1/2" BIk (4} 117917
28.  Ignitor Bracket 3902576 78.  Heat Exchanger Fins, (2) ..o 155653
29.  Gas Valve, NG -50% TD ..... 220520 79.  Nut, M6 Flange (2) 117968
30.  Nut,Mé6Flange......... 117968 80.  Controls Heat Shield, (2} v ssssressenss 220918
31 Screw, 10-32 x 3/8 phillips (4) .o 117911 81,  Rear Shroud 220764
32.  Valve Bracket (2) 220721 82. Right Log 220729
33, Screw, M4 x 12 phillips (2} ..o 117921 83. Middle Log ..... 220730
34.  Terminal Block, 3 Pole 118028 84. Rear log 220727
35.  Terminal Block Bracket 220983 85.  Left Log ..... 220728
36.  Nut, M2 117922 86.  Screw, #8 X 1/2" BIK {4) sracesimmisessassessensssssens 117917
37.  Screw,10-32 X 3/8” phillips {2) woeermmmsasesssrsnns 117911 87. Control Door 221187
38. Bmmx 3/8" Adaptor 220168 88.  Alr Deflector, Lower Rear 220979
39.  Compression Sleeve (2} ..., 129463 89,  Wire Harness Assembly 155604
40.  Compression Nut {2} 129464 90.  Air Deflector, Top 220978
41.  Main Gas Fiex Tube, 5/16" .......oeevemsersersnns 129462 91,  Hinge Bolt, M6 x 130 mm Hex Hd 118033
42.  Jam Nut 129152 92.  Fender Washer .250 x 1.500dia. .......... 118029
43.  Orifice Holder 220643 93.  Spacer, 375 04. X 3.172 ccumsomrsinnmnne 118040
44. Burner Or!f!ce , NG G20 -2.35 .. 129801 94,  Spacer,.3750.4dx.172 118039

Burner Orifice, LP G31 - 1.40 129804 95.  Ember Stones, 4 oz. * {included in Logset) ...... 220702
45.  Wing Nut, M6 117975 96,  “*Orifice Retainer 221367
46. Washer,2 1/4” 0.0, 118023
47.  Gasket, 2 1/4" QD ciersnnrcsesseceeeeeeeseessssovaees 220734 *not ifffustrated
48.  Air Shutter : . 220791
49.  Bolt, M6 x 20 (Tube Holder to Burner) ........... 117117
§0.  Tube Holder, Cast Iron 103992
51.  Venturi Tube . 220631 .
52, Burner Base, Cast Iron 103991
53.  Burner Gasket 220633 Antique Brick Panel Kit 155648
54. Burmer o, Stanless i o Fuel Conversion Kitto Propane / G31......... 16472
§5.  Burner Skirt 220766 Fue! Conversion Kit to Natural Gas / G20 ....... 155473
56. Pilot Gasket 129670 Screen e 129174
57.  Pilot Spacer 220546
58.  Pilot Assembly, NG ieeeecsvcseoevess s 129471

Thermopile 3094527 R

Thermocouple 129766

Ignitor 3902573
59.  Screw, #8x 3/4" sheet metal {2) ..... 117986
60. Glass, Ceramic 220576
61.  Bolt, M6 X 10 MM, FIANEE ..cooerceerearenis 9962



